GUIDELINES AND TRAINING AIDS FOR THE
SUSTAINABLE OPERATION AND MAINTENANCE
OF SMALL WATER TREATMENT PLANTS

Report to the
Water Research Commission

by

Chris Daniel Swartz
Chris Swartz Water Utilization Engineers
Godfrey Mwiinga
Cape Peninsula University of Technology
Mike Marler
Development Bank of Southern Africa
Verner Meyer
Tshwane University of Technology
Mbhuti Hlophe
North-West University
Rachi Rajagopaul
Umgeni Water
Kenny Charles
CSIR Durban

WRC Report No. 1599/1/09
ISBN 978-1-77005-869-9
Set No. 978-1-77005-871-2
AUGUST 2009



DISCLAIMER

This report has been reviewed by the Water Research Commission (WRC) and approved for
publication. Approval does not signify that the contents necessarily reflect the views and
[...]
equipment status was not up scratch.

Disinfection by chlorination is applied in all plants and the monitoring of residual chlorine
regularly done by contracted service providers.

4.5 Summary of unacceptable O&M practices

Similarly, unacceptable operation and maintenance practices related to staffing, recoding
keeping, and water quality and flow monitoring.

There is a general lack of concern on the aspect of having a dedicated and trained operator
for a plant. Actually, none of the plants had a shift system. For the plants that had dedicated
operators, they would only afford to have one operator only during daytime.

The issue around the level of training of the operators was also an aspect that contributes to
unacceptable O and M practices. Operators were generally found to have little knowledge of
the design parameters of the plant.

The general lack of plant and individual unit process monitoring is an unacceptable operation
and maintenance practice prevalent in a number of the plants visited. No records are kept in
most plants present to give guidance to operation and maintenance demands. Important
data include chemical dosages, filtration rates and flow rates and water quality. Operators
rely on their experience and the instructions given to them by suppliers in managing the
plants and its processes.

5. NORTH WEST PROVINCE

5.1 Summary of types of plants that were audited

Six small water treatment plants were audited in North West Province. There were three
conventional sand filtration, two package and one reverse osmosis (RO) membrane plants.

5.2 General problems identified

There were two major problems that were common to all the plants that were audited. The
operators are under-qualified. The educational background of operators ranged from
standard 6 to matric. They do not have any formal training in Water Care. On the other hand,
the process controllers, supervisors and superintendents are well- qualified. The other
problem in these small water treatment plants is the lack of maintenance schedules. The
plants are maintained on an ad hoc basis.

43



5.3 Area specific problems identified

Some water service providers who operate these small water treatment plants do not
provide or have Operation and Maintenance manuals. The operators have to rely on verbal
and other unconventional methods to operate the plants. Sometimes the Operation and
maintenance (O and M) manuals are available in English and they are therefore of no
importance to the semi-literate operators. A unique case was observed at a plant at the north
east of the province. There was no recycling of the wastewater at a plant that relied on rain
water! The wastewater was discharged into the veld. Furthermore, the demand for treated
water was higher than the daily plant production capacity. The net result was the poor quality
of the water. Another interesting scenario was observed at a plant on the eastern part of the
province where the only test performed on-site for raw and final water was residual chlorine.
There were even no records kept for this test.

5.4 Summary of acceptable O&M practices

There were several acceptable O and M practices that were observed at some of the small
water treatment plants. Hazardous chemicals, for instance, chlorine gas, were kept in
storerooms under lock and key to ensure personnel are not exposed to toxic substances.
The proximity of the workers’ quarters to the small water treatment plant is commendable.
This ensures that there is continuous operation of the plant since almost all the variables that
could cause a worker to be absent from work (for instance, transportation) are minimized. It
was also observed that there was provision for the occupational health and safety (OHS) of
the workers. Parts of the small water treatment plants which were considered to be danger
zones were clearly marked out. Emergency telephone numbers and first aid kits were also
provided.

A noteworthy acceptable O and M practice was the employment of suitably qualified
personnel in key managerial positions. The qualifications of the process controllers,
supervisors and superintendents ranged from the National Certificate in Water Care (NTC 3)
to the Diploma in Water Care. This is vital for the sustainable operation of the small water
treatment plant. This ensures that the senior technical staff has the capacity to train the
operators on how to run the plant in an efficient manner. The internal and external
monitoring of the operation of the plants is also absolutely essential. The external monitoring
is a check on the reproducibility of the internal processes.

Finally, other acceptable O and M practices that were observed were record-keeping,
housekeeping and access control. Records of the production process have to be kept in
order to monitor the operation efficiency of the plant. Housekeeping is important because it
familiarizes management with the overall operation and physical state of the plant. This
enables management to make a maintenance plan for the plant. Access control is necessary
to monitor the people who come in and out of the plant. This is necessary to keep out
elements that would otherwise interfere with the smooth operation of the plant.

44



5.5 Summary of unacceptable O&M practices

There were four major unacceptable O and M practices that were observed at the small
water treatment plants that were audited. These were poor supervision, lack of laboratory
facilities, supervisor autonomy and bad access roads.

There was poor supervision at some plants because there were no resident supervisors. The
operation of the plant depended on a supervisor who was based at another plant at a
different locality. This resulted in mismanagement at the plant in that there was no
availability of all the raw water quality data that is necessary for the production of compliant
product water as dictated by the South African National Standard (SANS-241) for drinking
water. The use of non-resident supervisors led to malpractices. A classical example was a
case at one plant where there was little or no residence time of the feed water for the
formation of flocs. This ultimately led to production of sub-standard product water.

The lack of laboratory facilities on-site at a plant has repercussions. This implies that basic,
routine tests (for example, pH and conductivity) cannot be performed. These tests are
necessary for the optimum operation of the plant for the production of compliant product
water.

The virtual non-existence of supervisor autonomy at small water treatment plants is a
drawback in the industry. Production time is lost while the supervisor has to await
instructions from his superiors to implement certain decisions. This practice invariably results
in loss in production.

Finally, poor road access to small water treatment plants also impacts negatively to potable
water production. Consumables, input materials or services might not be received on time
and this might lead to lost production or water of a non-compliant water quality which would
inevitably adversely affect health standards of a community.

6. NORTHERN CAPE AND EASTERN CAPE

In an attempt to include all types of small water treatment plants in the investigation, plants
other than conventional chemical treatment and filtration plants were selected in these two
provinces. These included three desalination plants and a plant using greensand filtration,
followed by UV disinfection. The objective was to establish whether these types of plants
experience the same problems that are prevalent at the conventional small water treatment
plants.

6.1 Summary of types of plants that were audited

A total number of 5 small water treatment plants were surveyed in the Eastern Cape, ranging
in treatment capacity from 0.05 ML/d to 1.2 ML/d. The plants comprised the following main
treatment process types:

- greensand filtration (Exfetron) and UV disinfection
- chlorination only
- chemical dosing and direct pressure sand filtration

45



- conventional treatment (coagulation, flocculation, sedimentation, pressure sand filtration
and chlorination)

- reverse osmosis desalination.

In the Northern Cape four small water treatment plants were surveyed. The treatment
capacities of these plants ranged from 0.04 ML/d to 1.5 ML/d. The treatment processes
employed by these plants consisted of:

- package plant using conventional treatment processes

- reverse osmosis desalination (small scale)

- conventional chemical treatment system

- medium-sized reverse osmosis desalination plant (located in Western Cape)

The ownership of these plants ranged from district municipalities, local municipalities, a
water board and a forestry station.

6.2 General problems identified

It was found in general that the desalination plants were well operated and that the process
controllers were skilled in performing the operational inputs required. In the two of the cases
technical support for repairs and maintenance was also effective and reliable, although the
distance from the head office to the site does result in some delay. The third plant was quite
remote and as a result some serious problems have been experienced during equipment
malfunction in the past. For this plant, trouble-shooting and maintenance support has been
contracted out to a private company, but the local authority reports that problems are still
experienced to carry out trouble-shooting and repairs timeously.

The main problems with the conventional treatment plants appear to be a lack of funds for
proper operation and maintenance of the plants. The remoteness of some of the plants
further results in inadequate management presence and supervision, which impacts on the
efficiency of operation and quality control at the plants. Under-staffing also appears to be a
general problem.

Process controllers at some (not all) of the treatment plants do not have the basic treatment
process knowledge that would allow them to operate the plants effectively on a continuous
basis. Often, shortcuts are taken when process or equipment problems occur, without
knowing the full consequences of taking such shortcuts.

The greensand plant is automated and there are no personnel present at the plant to
operate it. Monitoring of the plant has been contracted out to a private water consulting firm,
who visits the plant on a regular basis to ensure that the equipment is in working order.

The remote location of two of the plants in the Eastern Cape and the plants in the Western
Cape invariably results in problems with managerial and technical back-up and support.
During equipment malfunction there may be long periods during which the plants do not
function optimally. Management is also not always aware of the day-to-day problems that
may be experienced at the plant, which again impacts on treatment efficiency. Plants may be
overloaded and the quality of the final water compromised as a result of this. In one
instance, the plant is in serious need of upgrading, but high enough priority does not seem to

46



be given to the situation because of the remote location of the plant. When eventually
reporting problems, the required action is often not taken (although promises may be made).

Poor access roads further contribute to the above problem.

At the smaller plants, no measurements of flows or water quality are done, or are performed
infrequently. The process controller is therefore not aware of whether the water is supplying
final water that complies with the water quality standards. At the other plants, process and
quality control is done on a daily basis by the process controller, while regular external
monitoring and checks are performed by the authority superintendents or consultants.

Punctual delivery of treatment chemicals to the remote plants remains a problem. Systems
are not in place whereby it is ensured that there are always chemicals in stock to
supplement the chemicals in use when required.

At most of the plants, there are no preventative maintenance plans in place. This has lead to
downtime on occasion, which is made worse where the plants are remote and far from the
maintenance centre and workshop. Performing corrective maintenance is not effective and
on the long run proves to be a considerable financial burden on the authority.

There were no operational manuals to be found at most of the treatment plants. The plants
are consequently operated according to what the process controller believes is the correct
procedure, or what he has been directly instructed to do by his immediate supervisor, neither
of which is necessarily (and often not!) the correct operational procedure.

There is a general lack of safety equipment and awareness, and where the equipment is
available, it was not in good condition.

At one plant, there was a lack of motivation because the process controller was the only
person who was available to do all the work on the plant.

Tools are not available on site at the smallest treatment plants, and basic repairs can
therefore not be undertaken by the process controllers.

The supervisors at the local or district municipalities are also largely responsible for other
functions within the organisation (e.g. networks and/or wastewater treatment) and do not
have sufficient time available to tend to all the matters requiring attention at the water
treatment plant.

6.3 Area specific problems identified

Area specific problems relate to remoteness of many of the treatment plants in these two
provinces, and the need for desalination technologies in many of the coastal or Karoo towns.
Operation of these plants requires specific training on for example membrane treatment
technologies, and how these systems should be monitored and data communicated to the
supervisors and management. There is, therefore, a need for customized training and skills
acquisition courses on these types of more advanced water treatment systems.

6.4 Summary of acceptable O&M practices

Some plants are well operated by capable process controllers, even though these plants
may be remote. In this specific example, the plant is also regularly visited by the regional
superintendent, and effective plant performance is ensured by this good communication that
exists.

47



Quality control is performed at a number of plants. There is sufficient equipment and meters
available to do analysis of the minimum parameters required for effective quality control
(measurement of quality of the final water leaving the treatment plant — pH, turbidity, free
chlorine residual). The equipment is in good operational order and is calibrated regularly
(according to the process controllers).

Plant records are kept up to date and are communicated on a regular basis to the
supervisors.

In two of the Eastern Cape plants, community involvement in the water supply function
seems to ensure transparency and good relations, and generally resulting in consumer
satisfaction and, importantly, good motivation for the process controllers. The attitude of
these officials towards their colleagues and superiors are also very good.

Some of the plants are kept very neat and tidy, creating and atmosphere of professionalism
in providing the water treatment service to the community.

Even though the process controllers at some plants may not have the necessary
qualifications for operation of the plant, they are competent to perform the basic tasks
required, and with a good and positive attitude ensure that the plant performs as good as is
possible with the limitations (managerial and technical).

Handling and storage of chemicals is done according to acceptable safety practices.

The presence of consultants or external monitoring agents appears to result in a general
improvement of the plant operation and maintenance, in particular with respect to
management and monitoring aspects.

6.5 Summary of unacceptable O&M practices

Infrequent visits to remote plants by supervisors and managers are not conducive to good